
THE MOUNT HOLLY
MUNICIPAL UTILITIES AUTHORITY

INDEPENDENT AUDITOR'S REPORT
OF FINANCIAL STATEMENTS

FOR THE YEARS ENDED
DECEMBER 31, 2012 AND 2011



THE MOUNT HOLLY MUNICIPAL UTILITIES AUTHORITY 
 
 
 

TABLE OF CONTENTS 
 

 
 
 
                                                                                                                                                PAGE 
 
Board of Commissioners 1 
 
Independent Auditor's Report 
 2 
Report on Internal Control Over Financial Reporting and on Compliance 
  and Other Matters Based on an audit of Financial Statements Performed 
  in Accordance with Governmental Auditing Standards 5 
 
Management’s Discussion and Analysis 7 
 
                                                                                              EXHIBITS 
[...]
matters that are required to be reported under Government Auditing Standards and audit requirements as 
prescribed by the Division of Local Government Services, Department of Community Affairs, State of 
New Jersey, and which is described in the accompanying General Comments section as Finding No: 
2012-01. 
 
This report is intended solely for the information and use of the Mount Holly Municipal Utilities 
Authority’s management and members, others within the entity, and the Division of Local Government 
Services, state and federal awarding agencies and pass-through entities and is not intended to be and 
should not be used by anyone other than these specified parties. 
 
 
 
 
 
                                                                             HOLMAN FRENIA ALLISON, P.C. 
                                                                             Certified Public Accountants 
                                                                              
 
 
 
Medford, New Jersey 
March 27, 2013 

 
6



REQUIRED SUPPLEMENTARY INFORMATION - PART I

Management's Discussion and Analysis

 
7



Management’s Discussion and Analysis 
for the Year Ended December 31, 2012 

 
INTRODUCTION 

The Mount Holly Municipal Utilities Authority, hereinafter referred to as the “MHMUA”, 
presents their Annual Financial Report developed in accordance with the statement of 
Governmental Accounting Standard No. 34 entitled “Basic Financial Statement – 
Management’s Discussion Analysis – for State and Local Governments”, hereinafter referred 
to as GASB34, and related statements. 
 
MISSION 

The MHMUA’s mission is to provide wastewater treatment services, which enhance 
environmentally sound community development and ensure public health through improved 
water quality.  Services are provided cost efficiently to Mount Holly and adjoining service 
areas in compliance with Federal and State regulations. 
 
Location:  Administrative Office:  
  37 Washington Street, PO Box 486, Mt Holly, NJ  08060 
  Business Office: 
  29 Washington Street, PO Box 486, Mt. Holly, NJ  08060 
  Plant Facilities: 
  300 Rancocas Road, Mt Holly, NJ  08060 
  26 Maple Avenue, Lumberton, NJ 08048 
   

Pump Stations: 
Forty-two (42) Pump Stations are owned and operated/maintained by the 
MHMUA plus three (3) privately owned Pump Stations that are operated and 
maintained by the MHMUA.   

 
Telephone: (609)267-0015 and Fax (609)261-4528 
 
Web-Site: www.MHMUA.com 
 
Board of Directors: John R. Edwards, Chairman 

Jules K. Theissen, Vice Chairman 
   Robert C. Silcox, Commissioner 
   Jacquelyn D. Perinchief, Commissioner 
   Jason R. Carty, Commissioner 
   Debra E. Fortner, Secretary 
   Tracey N. Giordano, Treasurer 
 
Executive Director:  William G. Dunn, Sr. (Retired 12/31/12) 
  Joseph V. Rizzuto appointed on 12/27/12 
Deputy Director for Plant Operations:  Joel Hervey 
Deputy Director for Regulatory Affairs:  Anthony G. Stagliano, Sr. 
Deputy Director of Finance and Administration:  Tracey N. Giordano 
 

 
8



I.  General 

The MHMUA owns and operates/maintains forty-two (42) pumping stations in six townships 
(Mount Holly, Hainesport, Eastampton, Westampton, Lumberton, and Moorestown).  
Additionally, the MHMUA operates/maintains three (3) privately owned Pump Stations 
(Charley’s Other Brother Restaurant, Hainesport School and Eastampton School).  The 
MHMUA maintains more than 175 miles of sanitary (gravity and force) mains that collect and 
transfer wastewater to two (2) wastewater treatment facilities (the Rancocas Road Water 
Pollution Control Facility located in Mount Holly, and the Maple Avenue Water Pollution 
Control Facility located in Lumberton).     
 
The MHMUA services approximately 15,000 residential customers (representing an estimated 
population of 50,000) in addition to approximately 600 commercial customers and 
approximately 30 industrial users.  Industrial users are regulated by MHMUA’s approved 
Industrial Pretreatment Program (IPP).  The MHMUA is also a major receptor of liquid waste 
including sludge, septage, leachate, and miscellaneous wastewaters that are currently 
processed at both the Rancocas Road Water Pollution Control Facility and the Maple Avenue 
Water Pollution Control Facility under the direction of MHMUA’s Hauled Wastes Program.  
The MHMUA’s treatment facilities are the designated septage receiving facilities for 
Burlington County.   
 
 
II.  MHMUA’s Rancocas Road Water Pollution Control Facility 
 
A.  General Description 
 
The MHMUA’s Rancocas Road Water Pollution Control Facility is a complex operation 
comprised of three individual but interconnected plants constructed at different times 
beginning in the late 1940s.  Plant No. 1 was originally placed into operation in 1950 with a 
design capacity of 0.7 mgd; followed by Plant No. 2, which was placed into operation in 1960 
with a design capacity of 1.3 mgd.  Both plants provided secondary treatment using standard-
rate trickling filters, and provided a combined design capacity of 2.0 mgd.  The facility was 
expanded in 1981 to a design capacity of 5.0 mgd with the addition of Plant No. 3, which 
included additional primary clarification, powdered activated carbon/activated sludge 
(PAC/AS), secondary clarification, high-rate rapid sand filtration, chlorination/dechlorination, 
and post-aeration facilities.  
 
In 1994, the rock media in the two (2) Plant No. 1 trickling filters and in the one (1) Plant No. 
2 trickling filter was replaced with plastic media; thereby, upgrading these units to high-rate 
trickling filters.  In 2010, the high-rate rapid sand filtration was replaced with discfilter 
filtration.  Also in 2010, an existing Post Aeration Tank was converted into a Chlorine 
Contact Tank, and two (2) Cascade Aeration stages were added for effluent post aeration.  In 
2011, the PAC/AS process was converted into a simpler-to-operate completely mixed 
activated sludge process.      
 
 
 
 

 
9



B.  Wastewater Treatment Processes 
 
Screening and Grit Removal – Debris and heavy inorganic solids (sand, gravel, etc.) are 
removed from the raw wastewater.  Odorous air is removed from the influent channels and is 
treated in a Biological Odor Control Treatment System prior to discharge to the atmosphere. 
 
Flow Equalization – A 1.5 million gallon Equalization Tank (Surge Tank No. 1) attenuates 
the flow and concentration peaks to achieve a relatively constant flow rate and loading to 
downstream treatment plant processes.   
 
Primary Settling Tanks – Removes heavy organic solids from the raw wastewater, and settled 
biosolids from the Intermediate Settling Tanks through the use of four (4) Primary Settling 
Tanks, distributed between Plant No. 2 (two (2) tanks) and Plant No. 3 (two (2) tanks).  The 
solids removed from these tanks are directed to the Sludge Blending and Storage Tank. 
 
With the Maple Avenue Water Pollution Control Facility becoming operational in December 
2010, and the wastewater flows being reduced to the Rancocas Road WWTP, the four (4) 
Plant No. 1 Primary Settling Tanks were removed from service in April 2011.   
 
Trickling Filters and Intermediate Settling Tanks – The three (3) Trickling Filters (two (2) in 
Plant No. 1 and one (1) in Plant No. 2) provide reliable, inexpensive removal of 
biodegradable organics from the primary effluent of Plant No. 2.  The settled biosolids from 
the two (2) Plant No. 2 Intermediate Settling Tanks are directed back to the head of the plant 
for removal in the Primary Settling Tanks. 
 
With the Maple Avenue Water Pollution Control Facility becoming operational in December 
2010, and the wastewater flows being reduced to the Rancocas Road WWTP, the two (2) 
Plant No. 1 Intermediate Settling Tanks were removed from service in April 2011.  
 
Activated Sludge Process – With the Maple Avenue Water Pollution Control Facility 
becoming operational in December 2010, and the wastewater flows being reduced to the 
Rancocas Road WWTP, one (1) of the two (2) aeration tanks was removed from service in 
February 2011.  In May 2011, carbon addition to the remaining aeration tank was stopped; 
thereby, converting the PAC/AS process into a simpler-to-operate completely mixed activated 
sludge process.   
 
This variation of the activated sludge process utilizes suspended growth microorganisms in a 
completely mixed reactor to biologically remove ammonia and biodegradable organics from 
the wastewater.  Additionally, non-biodegradable organic compounds are removed through 
absorption/adsorption onto the activated sludge floc.  The completely mixed reactor provides 
a uniform oxygen demand and organic/ammonia loading throughout the tank. 
 
 
 
 
 
 
 

 
10



B.  Wastewater Treatment Processes (cont) 
 
Secondary Settling Tanks – With the Maple Avenue Water Pollution Control Facility 
becoming operational in December 2010, and the wastewater flows being reduced to the 
Rancocas Road WWTP, one (1) of the two (2) secondary settling tanks was removed from 
service in February 2011.  The remaining tank provides for the separation of the settled 
activated sludge solids from the clarified secondary effluent.  The Return Activated Sludge is 
directed to the Scrubbing Mixing Chamber where it is mixed with primary effluent from Plant 
No. 3 prior to being returned back to the aeration tank.  The Waste Activated Sludge is 
directed to the Sludge Blending and Storage Tank for sludge processing and disposal. 
 
The Wet Air Regeneration reactor, which had been used to process the Waste Activated 
Sludge, was taken out of service in August 2011 (see the Wet Air Regeneration (WAR) 
process description below).   
 
Discfilter Filtration – Three (3) discfilters provide for the tertiary removal of suspended solids 
from the combined effluent from both the Rancocas Road Water Pollution Control Facility 
and the Maple Avenue Water Pollution Control Facility.  Following filtration, the dissolved 
oxygen content of the discharge from the discfilters is increased through two (2) stages of 
Cascade Aeration.     
 
Disinfection – Following the second (2nd) Cascade Aeration stage, the filtered effluent is 
disinfected with Sodium Hypochlorite in three (3) Chlorine Contact Tanks.  Following 
disinfection, the residual chlorine is removed by Sodium Bisulfite addition.   
 
Post Aeration – The dissolved oxygen content in the treated effluent is further increased prior 
to discharge into the North Branch of the Rancocas Creek through the use of one (1) Post 
Aeration Tank equipped with a mechanical aerator followed by Cascade Aeration.   
 
C.  Sludge Treatment Processes  
 
Wet Air Regeneration (WAR) – Due to high operating and maintenance costs, and the need for 
major mechanical refurbishment/replacement, the WAR process was removed from service in 
August 2011.  The WAR process oxidized the Waste Activated Sludge from the PAC/AS 
process under high pressure (900-1000 psig) and high temperature (450o-500oF) to carbon 
dioxide, water, regenerated powdered carbon, ash, and soluble short chain organic acids.    
 
Sludge Blending and Storage Tank – A 350,000 gallon Sludge Storage Tank is used to store 
and blend the settled solids from the Primary Settling Tanks, the Waste Activated Sludge 
from the Maple Avenue Water Pollution Control Facility, the Waste Activated Sludge from 
the Rancocas Road Water Pollution Control Facility (as of August 2011), and all other 
external miscellaneous trucked-in sludges, prior to solids processing.  Odorous air is removed 
from this tank and treated in a Biological Odor Control Treatment System prior to discharge 
to the atmosphere.  
 
 
 
 

 
11



C.  Sludge Treatment Processes (cont) 
 
Thickening – Sludge from the Sludge Blending and Storage Tank is transferred by chopper-
type pumps to a Rotary Screw Thickener, which removes water and increases the solids 
content to approximately 4-5% Total Solids (TS) prior to Belt Filter Press dewatering.  The 
filtrate from this process is recycled back to the head of the plant for additional treatment. 
Odorous air is removed from this operation and treated in a Biological Odor Control 
Treatment System prior to discharge to the atmosphere.      
 
Dewatering – Thickened sludge from the Rotary Screw Thickener is directed to a 125,000 
gallon Thickened Sludge Storage Tank, which stores the thickened sludge prior to dewatering 
with Belt Filter Presses.  The Belt Filter Presses dewaters the sludge to a solids content of 
approximately 20% TS.  The combination of filtrate and wash water from this process is 
recycled back to Surge Tank No. 1 for additional treatment.   
 
Disposal – All of the dewatered sludge is composted at the Burlington County Resource 
Recovery Complex. In an emergency, dewatered sludge may be incinerated at the Atlantic 
County Utilities Authority.   
 
 
III.  MHMUA’s Maple Avenue Water Pollution Control Facility 
 
A.  General Description 
 
The MHMUA’s Maple Avenue Water Pollution Control Facility is a 3.0 mgd facility that was 
placed into operation in December 2010.  The facility includes screening and grit removal 
with odor control, activated sludge with biological nitrogen and phosphorus removal, 
secondary clarification, effluent pumping, and disinfection of the utility water.   
 
The facility treats wastewater flows from Hainesport, Moorestown, Lumberton and Mount 
Holly through three (3) separate force mains (the Hainesport Force Main, Lumberton Force 
Main, and the Madison Avenue Force Main).  The facility also treats screened and degritted 
wastewater flows from the Rancocas Road Water Pollution Control Facility’s Surge Tank No. 
1 through a dedicated transfer pump utilizing the Hainesport Force Main (as of August 2011).   
 
The secondary effluent discharged from this facility flows by gravity (the majority of the 
time) through a 20-inch diameter force main to the discfilters at the Rancocas Road Water 
Pollution Control Facility for effluent filtration.  The Waste Activated Sludge from this 
facility also flows by gravity to the Sludge Blending and Storage Tank at the Rancocas Road 
Water Pollution Control Facility for sludge processing.  
 
Facility control is through a SCADA (Supervisory Control and Data Acquisition) system, 
which allows for the remote monitoring of all of the facility’s operational systems, and the 
control of a portion of the operational systems; thereby, minimizing the staffing requirements 
of the facility.  
 
 
 
 

 
12



B.  Wastewater Treatment Processes 
 
Screening and Grit Removal – Debris and heavy inorganic solids (sand, gravel, etc.) are 
removed from the raw wastewater through the use of two (2) Headworks units.  Odorous air is 
removed from these units and treated through two (2) Biological Odor Control Treatment 
Systems prior to discharge to the atmosphere. 
 
Activated Sludge System with Biological Nutrient Removal – This variation of the activated 
sludge process utilizes suspended growth microorganisms in a plug flow reactor to  
biologically remove nitrogen, phosphorus, and biodegradable organics from the wastewater 
through the use of aerobic, anoxic, and anaerobic zones in a six (6) pass aeration tank.  
Additionally, non-biodegradable organic compounds are removed through 
absorption/adsorption onto the activated sludge floc.   
 
High speed turbo blowers provide air through fine bubble air diffusers in the aerobic zones, 
while low speed submersible mixers are used in the anoxic and anaerobic zones.    
 
Secondary Settling Tanks – Three (3) Secondary Settling Tanks provide for the separation of 
the settled activated sludge solids from the clarified secondary effluent.  The Return Activated 
Sludge is directed back to the first pass of the aeration tank, while the Waste Activated Sludge 
is directed to the Sludge Blending and Storage Tank at the Rancocas Road Water Pollution 
Control Facility for solids processing.   
 
The Waste Activated Sludge was designed to flow by gravity from the Maple Avenue Water 